
  

MASTER  E01-2015 | i  

 

 
SPARE PARTS SECTION 
 
 
 MECHANICAL SPARES   1 
 
 ADDITIONAL EQUIPMENT A-1 
 
 ELECTRICAL E-1 

 
 
 
 
 
 
 
 
 
 
 
IMPORTANT WHEN ORDERING: 
 
1.  Quote component's Part Number and description, against each parts illustration for all 
 component parts required. 
 
2.  Some parts are standard items which can generally be purchased locally - 
 e.g. nuts, bolts, screws, washers, etc. 
 
 In such instances, the component description can be used to provide a suitable 
 replacement. 
 
3.  Always quote the Lathe Serial Number in all parts orders or technical enquiries.  
 This number is stamped into the lathe bed at the tailstock end. 
 
 
NOTE : Part Numbers do not run consecutively in the Spare Parts section. 
  



ii | MASTER  E01-2015    

 

 

 

 



  

MASTER  E01-2015 | 1  

 
 

MECHANICAL SPARES 
 
 BED / PLINTH ASSEMBLY   2 
 BED / GAP ASSEMBLY   4 
 HEADSTOCK ASSEMBLY   6  
 REVERSE BOX ASSEMBLY 12 
 REVERSE BOX SUB ASSEMBLIES 16 
 BELTS AND PULLEYS ASSEMBLY   18 
 MOTOR MOUNTING ASSEMBLY 20 
 CHANGE WHEEL ASSEMBLY  22 
 GEARBOX ASSEMBLY  24 
 APRON ASSEMBLY   32 
 SADDLE AND CROSS SLIDE ASSEMBLY  40 
 SADDLE AND CROSS SLIDE SUB ASSEMBLIES  44 
 TOP SLIDE ASSEMBLY  46 
 TOP SLIDE SUB ASSEMBLIES  48 
 LEADSCREW SHAFT ASSEMBLY   50 
 RACK ASSEMBLY   54 
 TAILSTOCK ASSEMBLY 56 
 TAILSTOCK SUB ASSEMBLIES  60 
 HEADEND GUARD ASSEMBLY   62 
 CHUCK GUARD ASSEMBLY  64 
 HEADSTOCK LUBRICATION PUMP ASSEMBLY   66 
 HEADSTOCK LUBE FILTER KIT ASSEMBLY   68 
 COOLANT ASSEMBLY 70 
   72 
 TRIMMINGS ASSEMBLY   74 
 
  
 
  



2 | MASTER  E01-2015    

BED / PLINTH ASSEMBLY – A106-0523B / A865-0031A 
 

 
  



  

MASTER  E01-2015 | 3  

BED / PLINTH ASSEMBLY – A106-0523B / A865-0031A 
 

ITEM PART No. DESCRIPTION  QTY 
  A106-0523B BED ASSEMBLY 
 2 A803-0013A BED AND GAP ASSEMBLY  1  
 
 6 D047-0119 STOP BLOCK 1 
 
 9 B166-0136 M12 X 55 HEXAGON SOCKET HEAD CAP SCREW 8  
 10 FP-0070 M12 WASHER 8 
 
 16 FS-0188 M10 X 35 HEXAGON SOCKET CAP HEAD SCREW 1 
 
  A865-0031A PLINTH ASSEMBLY 
 1 D125-0102 HEAD END PLINTH 1  
 2 D125-0103 TAIL END PLINTH 1  
 
 9 FS-0622 M16 X 60 HEXAGON HEAD SCREW 8 
 
 11 FS-0976 M16 LOCKNUT 8 
 
 
  



4 | MASTER  E01-2015    

BED / GAP – ASSEMBLY – A803-0013A 
 

  



  

MASTER  E01-2015 | 5  

BED / GAP ASSEMBLY – A803-0013A 
 

ITEM PART No. DESCRIPTION  QTY 
 1 D045-0124 BED 1 
 2 D348-0015 GAP PIECE 1  
 
 6 D697-0340 JACKING SCREW 2 
 7 FS-0212 M12 X 40 SOCKET HEAD CAP SCREW 4 
 8 FS-0922 M10 BRIGHT HEXAGON NUT 2 
 
 10 FT-0960 TAPER PIN 4 
 11 D001H2-093 WASHER 4 
 12 FS-0450 M8 X 25 COUNTERSUNK SOCKET SCREW 4 
  



6 | MASTER  E01-2015    

HEADSTOCK ASSEMBLY – A100-0408E 
 

 
  



  

MASTER  E01-2015 | 7  

HEADSTOCK ASSEMBLY – A100-0408E 
 

ITEM PART No. DESCRIPTION  QTY 
 1    D384-0052           HEADSTOCK CASTING                        1 
 
   3    D699-0783           SHAFT HEADSTOCK                          1 
 
   5    D041-0231           SUPPORT BAR HEADSTOCK                         1 
  
   8    D344-1261           GEAR 21T HEADSTOCK                               1 
   9    D344-1267           GEAR 44T HEADSTOCK                               1 
 
  11    D344-1268           GEAR 28T HEADSTOCK                               1 
 
  13    D132-0693           COVER FRONT BRG                         1 
  14    D132-0694           COVER REAR BRG                          1 
  15    D343-0178           GASKET FRONT BRG COVER                           1 
  16    D132-0695           COVER INNER BACK BRG                             1 
  17    D132-0696           COVER INNER FRONT BRG                            1 
 18 D557-0142  SET OVER PAD 1 
  19    D388-0125           HOUSING DRIVE SHAFT BRG                          1 
 20 D560-0297 SET OVER PIN 2 
  21    D708-0462           SPACER H/STK PULLEY                              1 
  22    D709-0097           SPINDLE                              1 
  23    D708-0464           SPACER H/STK PULLEY                              1 
  24    D931-0342           TAB WASHER H/STK PULLEY                          1 
  25    D566-0185           PLUG HEADSTOCK                                   2 
  26    D566-0220           PLUG INPUT SHAFT              1 
  27    D834-0028           SHIFTER TUBE HEADSTOCK                           1 
  28    D708-0600           SPACER INPUT SHAFT              1 
  29    D299-0071           FORK - GEAR SHIFTER                              1 
  30    D931-0343          WASHER                                           2 
  31    D344-1416           GEAR 66T SPINDLE H/STK                1 
  32    D299-0068           SHIFTER FORK H/STK 1 
  33    D047-0093           BLOCK GEAR SHIFTER                               1 
  34    D344-1417           GEAR 43T SPINDLE H/STK                1 
  35    D699-0785           SHAFT GEARSHIFT ROTATION                         1 
  36    D441-0095           12x8x110 KEY ROUND ENDS               1 
 37 D343-0184J GASKET HEADSTOCK COVER 1 
 
  39    D646-0055           COOLANT THROWER                        1 
  40    D560-0298           STOP PIN TAILSTOCK                               1 
 
  42   D536-0235           BACK BEARING NUT                                 1 
  43   D343-0179           GASKET REAR BRG COVER                            1 
  44    D123-0040           C CAM SPINDLE NOSE  H 660                        3 
  45    D101H0-004          DETENT PLUNGER (302010)                          3 
  46    D560-0288           COTTER PIN VS H/STOCKS                           1 
  47    D565-1491           PLATE COOLANT THROWER                 1 
  48    FR-0115             SG142 SPRING                                     3 



8 | MASTER  E01-2015    

HEADSTOCK ASSEMBLY – A100-0408E 

  



  

MASTER  E01-2015 | 9  

HEADSTOCK ASSEMBLY – A100-0408E 
 

ITEM PART No. DESCRIPTION  QTY 
  49    D441-0076           KEY-SHIFTER TUBE                                 1 
 
  51    RA-0190             CIRCLIP EXTERNAL D1400 0300                      1 
  52    RA-0260             CIRCLIP EXTERNAL D1300-0350                      3 
  53    B362-1027           M2400-0500 ANDERTON RETAINING RING               1 
  54    B363-0056           ANDERTON CIRCLIP 1400 E                          2 
  55    RA-0130             CIRCLIP EXTERNAL D1400-0190                      2 
  56    B361-5052           CIRCLIP INTERNAL D1300-0620                      3 
  57    RA-0280             CIRCLIP INTERNAL D1300-0720                      1 
  58    OA-0235             RMO945-30 'O' RING                               1 
  59    B363-0065           EXT. CIRCLIP 1400-65                             1 
  60    OA-0130             RM0221-16 'O' RING GRADE P5                      2 
  61    B413-0894           O RING DOWTY REF 202-748                         1 
  62    OA-0240             RM0576-24 'O' RING                               3 
  63    B413-0695           O RING DOWTY REF 202-739                         1 
  64    OA-0160             RM0276-24 'O' RING GRADE P5                      1 
 
  66    B413-0161           O RING DOWTY REF 202-518                         2 
 67 B412-0011 O RING 200/011/4460 8 
  68    B414-3221           OIL SEAL M42X72X8-R42                            1 
 
  70    BA-0090             130070/130120C TAPER ROLLER BEARING              1 
  71    B336-1218           BRG GAMET 113060X/113100C                        1 
  72    BG-0080             6305 BALL BEARING 25MM X 62MM X 17               2 
  73    BG-0090             6206 BEARING (BALL)                              1 
  74   B325-7501           ROLLER BRG SKF 21306CC                           1 
  75    B313-0418           BEARING 6007 RIGID BALL                          1 
 
  77    BF-0150             MB25 25 DU GLACIER BUSH                          2 
 
  79    B343Y5104           KEY 8X7X28 MM LONG                               1 
  80    KA-0075             8 X 7 X 45 KEY                                   1 
 
  82    B454-1002           OIL SIGHT SK1185 C4610                           1 
  83    B454-1001           OIL SIGHT IC4611                                 1 
  84    FR-0200             DISC SPRING 61.5 X 40.5 X 0.7 (6007)             4 
 
  87    FS-0050             SP996 (M12 DETENT) BALL DETENT SCREW             1 
 
 90 B111-5160 SPIROL PIN 10 DIA X 40 2 
  91    FT-0150             M4 X 20 MBK SPIROL PIN                           1 
 92 B111Y7060 DOWEL 10 DIA X 35 1 
 
  96    FS-0160             M8 x 16 SOCKET HEAD CAP SCREW                    3 
 
 98 FS-0018 M6 X 8 X16 SHOULDER SCREW 8 
 99    FS-0284             M5 X 10 BUTTON HEAD CAP SCREW                    3 
  



10 | MASTER  E01-2015    

HEADSTOCK ASSEMBLY – A100-0408E 
  



  

MASTER  E01-2015 | 11  

HEADSTOCK ASSEMBLY – A100-0408E 
 

ITEM PART No. DESCRIPTION  QTY 
 100    FS-0134             M6 x 16 SOCKET HEAD CAP SCREW                    2 
 101    FS-0136             M6 x 20 SOCKET HEAD CAP SCREW                    2 
 102    FS-0138             M6 x 25 SOCKET HEAD CAP SCREW                    6 
 103    FS-0140             M6 X 30 SOCKET HEAD CAP SCREW                    5 
 
 109 FS-0190 M10 X 40 SOCKET HEAD CAP SCREW 5 
 
 111    B163-0133           SLOTTED PAN HD SCR M6 X12                        5 
 
 113    FS-0436             M5 X 12 SOCKET SCREW COUNTERSUNK                 2 
 
 115    FS-0600             M12 X 25 H.T HEX HEAD SCW                        1 
 116    FS-0291             M6 X 8 BUTTON HEAD CAP SCREW                     3 
 117    B163-1642           SET SCREW M5 X 6 LG                              3 
 118    FS-0378             M12 X 12 DOG POINT SCREW                         1 
 119    FS-0502             M6 X 12 CUP POINT SOCKET SET SCREW               5 
 120    FP-0025             M5 WASHER (LARGE HEAVY FORM C)                   2 
 121    PB-0110             1/2" BSPT SOCKET PLUG                            1 
 122    B424-3200           1/8 BSPT HEX SKT PLUG                            2 
 123 B164-0170 M12 X 20 WEDGELOK CONE POINT SCREW 2 
 
 125    FS-0974             M5 HEX. SELF LOCKING NUT                         1 
 126    B117-0151           WASHER FIBRE 11 ODX6 IDX2                        4 
 127    A903-0002B         HEADSTOCK LUBE KIT MASTER                        1 
 128    PB-0030             3/4" BSPT MAG. DRAIN PLUG                        1 
 129    D344-1404           34T. HEADSTOCK GEAR TRI/MASTER VS.               1 
 130    D699-0893           INPUT SHAFT HEADSTOCK TRI/MASTER VS.             1 
 131    KA-0370             10 X 8 X 55 RECTANGULAR KEY                      1 
  



12 | MASTER  E01-2015    

REVERSE BOX ASSEMBLY – A109-0001A 
  



  

MASTER  E01-2015 | 13  

REVERSE BOX ASSEMBLY – A109-0001A 
 

ITEM PART No. DESCRIPTION  QTY 
   1   D053-0080           REVERSE BOX                                      1 
   2    D344-1257           GEAR REVERSE BOX                                 1 
   3    A806-0558A          SPACER SUB ASSY REV BOX                          1 
   4    A806-0560A          GEAR SUB ASSY REVERSE BOX                        1 
   5    D388-0123           HOUSING REVERSE BOX                              1 
   6    A806-0559A          PULLEY ASSEMBLY INPUT SHAFT                             1 
   7    A824-0031A          19T PULLEY S/ASSY REV BOX                        1 
   8    D051-0006           CLUTCH BOBBIN REV BOX                            1 
   9    D388-0124           HOUSING REVERSING BOX                            1 
  10    D699-0777           SHAFT INPUT REV BOX                              1 
  11    D699-0778           SHAFT OUTPUT REV BOX                             1 
 12 A824-0028A 26T PULLEY ASSEMBLY  1 
 
  14    A806-0561A          SPIGOT ASSY SENSOR MTG                           1 
 
  18    D050-0677           BRACKET SENSOR MOUNTING                          1 
 
  20    D708-0459           SPACER SHAFT A REV BOX                           1 
 
  22    D299-0067           SHIFTER PAD REVERSE BOX                          1 
  23    D041-0230           SHIFTER BAR REVERSE BOX                          1 
  24    D699-0779           SHIFTER PIVOT SHAFT                              1 
  25    D699-0781           SHIFTER REVERSE LEVER                            1 
  26    D233-0023           SHIFTER DISC REVERSE BOX                         1 
  27    D560-0295           SHIFTER PIN REVERSE BOX                          1 
  28    D699-0780           SHAFT RANGE CHANGE                               1 
  29    FS-0098             M4 X 20 SOCKET HEAD CAP SCREW                    1 
  30    B163-1560           M6X6 HEX SKT HD SET SCREW                        1 
  31    FS-0132             M6 X 12 SOCKET HEAD CAP SCREW                    1 
  32    B163-1781           SKT SET SCREW M12X16LG DG                        3 
  33    FS-0346            M6 X 8 FULL DOG POINT SOC. SET SCREW             3 
  34    FS-0500             M6 X 10 SOCKET CUP POINT SET SCREW.              1 
  35    FS-0600            M12 X 25 H.T HEX HEAD SCW                        1 
 
  37    FS-0162             M8 X 20 SOCKET HEAD CAP SCREW                    6 
  38    FS-0092             M4 X 10 CAP SCREW                                2 
  39    FS-0164             M8 X 25 SOCKET HEAD CAP SCREW                    4 
 
  41    FS-1040             M8 LOCKNUT                                       1 
 
  45    D047-0104           BLOCK REV.BOX TRI/MASTER                         1 
  46    D047-0105           BLOCK REV.BOX TRI/MASTER                         1 
  47    D697-0360           SCREW ADJUSTING-REV BOX                          1 
  48    D708-0468           SPACER REVERSE BOX                               1 
  49    D560-0303           PIN - REVERSE BOX                                1 
  



14 | MASTER  E01-2015    

REVERSE BOX ASSEMBLY – A109-0001A 
 

  



  

MASTER  E01-2015 | 15  

REVERSE BOX ASSEMBLY – A109-0001A 
 

ITEM PART No. DESCRIPTION  QTY 
  50    D560-0304           PIN - REVERSE BOX                                1 
  53    KA-0190             6.0 X 9.0 X 22MM WOODRUFF KEYS                   2 
  54    B343-5041           KEY 6X6X10LG                                     1 
  55    B343-5107           RECTANG.KEY 8X7X40MM                             1 
  56    BG-0275             6002 2Z BALL BEARING                             2 
  57    B343-5031           KEY-5X5X16 ROUND ENDS                            1 
 
  59    RA-0160             DIN1400-24 EXT CIRCLIP                           2 
  60    RA-0170             DIN1400-25 EXT CIRCLIP                           2 
  61    RA-0190             CIRCLIP EXTERNAL D1400 0300                      1 
  62    RA-0070             DIN1400-8 EXT CIRCLIP                            3 
  63    RA-0140             DIN1400-20 EXT CIRCLIP                           1 
 
  65    BF-0010             MB14 20 DU GLACIER BUSH                          2 
  66    BF-0130             MB20 15 DU GLACIER BUSH.                         2 
  
 69    FT-0374             M6 X 30 MBK SPIROL PIN                           2 
  70    B111-7054           DOWEL PIN 10 DIA X 25 LG                         2 
  71    B346-1337           BELT TIMING FENNER REF.150L100                   1 
 
  74    FS-0050             SP996 (M12 DETENT) BALL DETENT SCREW             1 
 
  76    FR-0520             COMPRESSION SPRING(REF:D12420)                   1 
 
  78    BG-0465             6005-ZZ DEEP GROOVE BALL BEARING                 1 
  79    BG-0470             6006-2Z DEEP GROOVE BALL BEARING                 1 
  80    B363-0060           CIRCLIP EXTERNAL 1400-60                         1 
  81    RA-0125             DIN1400-18 EXT CIRCLIP                           1 
  82    B363Y0447           CIRCLIP D1300-0470 INTERNAL                      1 
  83    B363-0455           CIRCLIP TYPE 1300-55                             1 
  84    RA-0110             DIN1400-15 EXT CIRCLIP                           2 
  



16 | MASTER  E01-2015    

REVERSE BOX SUB ASSEMBLIES  
 

  

16 |     

REVERSE BOX SUB ASSEMBLIES  
 

  

A806-00559A

A806-00558A

A824-00031A

A806-00560A

A806-00561A

A824-00028A



  

MASTER  E01-2015 | 17  

REVERSE BOX SUB ASSEMBLIES  
 

ITEM PART No. DESCRIPTION  QTY 
     A824-0028A 26T PULLEY SUB ASSEMBLY 
 1 D570-0139 26T PULLEY 1 
 2 D565-0912 BELT RETAINING RING 2 
 3 FS-0278 M4 X 12 BUTTON HEAD SCREW 6 
  
  A824-0031A          19T PULLEY SUB ASSEMBLY                         
 1 D570-0326 PULLEY 19T 1 
 2 D565-0926 SIDE PLATES 2 
   
     A806-0558A          SPACER SUB ASSEMBLY                          
 1 D708-0460 DRIVING SPACER 1 
 2 BG-0465 BALL BEARING 2 
 3 B363Y0447 CIRCLIP (INTERNAL) 1  
  
     A806-0559A          PULLEY ASSEMBLY INPUT SHAFT                        
 1 D570-0318 PULLEY 19T  1 
 2 B315-0412 BEARING 2  
 3 RA-0275 CIRCLIP (INTERNAL) 1 
 
       A806-0560A          GEAR SUB ASSEMBLY                       
 1 D344-1258 GEAR 57T 1 
 2 D391-0063 SLEEVE GEAR HUB 1 
 3 FS-0134 M6 X 16 SOCKET HEAD CAP SCREW 3 
 
   A806-0561A          SPIGOT SUB ASSEMBLY                            
 1 D702-0023 SPIGOT 1 
 2 D233-0017 SERRATED DISC 1 
 3 FS-0272 M4 X 8 BUTTON HEAD CAP SCREW 2 
  



18 | MASTER  E01-2015    

BELTS AND PULLEYS ASSEMBLY – A107-0001G   
 

  

A824-00032A



  

MASTER  E01-2015 | 19  

BELTS AND PULLEYS ASSEMBLY – A107-0001G  
 

ITEM PART No. DESCRIPTION  QTY 
 9    B346-1340           TIMING BELT                         1 
 
 15    B345-5435           POLY 'V' BELT                               1 
 
 19   A824-0032A        20T PULLEY SUB ASSEMBLY  1 
 
 20    D570-0320          MOTOR PULLEY 75 DIA.                 1 
 
 26    D570-0348           PULLEY HEADSTOCK INPUT                           1 
 
  29    D570-0322           PULLEY 20T                                 1 
 
  35    D565-0915           RETAINING PLATE                    1 
  36    D931-0345           TAB WASHER                        1 
 
  40    FS-0136             M6 x 20 SOCKET HEAD CAP SCREW                    4 
  41    FS-0600             M12 X 25 H.T HEX HEAD SCW                        1 
 
 
 
     A824-0032A          20T PULLEY SUB ASSEMBLY   
  D570-0327 PULLEY BODY 1 
  D565-0927 BELT RETAINING RING 2 
  FS-0278 M4 X 12 BUTTON HEAD CAP SCREW 6 
 
      
  



20 | MASTER  E01-2015    

MOTOR MOUNTING ASSEMBLY – A175-0501B  
 

  



  

MASTER  E01-2015 | 21  

MOTOR MOUNTING ASSEMBLY – A175-0501B 
 

ITEM PART No. DESCRIPTION  QTY 
 4 D560-0296 PIN 2 
 5 D565-0942 MOTOR MOUNTING PLATE 1 
 
 7 B245-0009 STUDDING M8 X 60 LONG 2 
 8 FS-0138 M6 X 25 SOCKET HEAD CAP SCREW 2  
 9 FS-1040 M8 LOCKNUT 4 
 
 11 FP-0165 M10 BRIGHT WASHER 4 
 
 13 FS-0586 M10 X 30 HEXAGON HEAD SCREW 4 
  



22 | MASTER  E01-2015    

CHANGE WHEEL ASSEMBLY – A155-0504A, C & D 
 

  



  

MASTER  E01-2015 | 23  

CHANGE WHEEL ASSEMBLY – A155-0504A, C & D 
 

ITEM PART No. DESCRIPTION  QTY 
 1    D708-0473           SPACER                                           1 
   2    D708-0474           SPACER                                           1 
   3    D048-0157           STUD                       1 
   4    D720-0025           SWING FRAME                                      1 
 
   7    FP-0070             M12 BRIGHT WASHER LIGHT STEEL FORM A             1 
 
   9    FS-0600             M12 X 25 HEXAGON HEAD SCREW                        1 
  10    B166-0221           HEXAGON HEAD SCREW M12 X 65                        1 
 
  12    D708H008.1          CLAMP WASHER                                     1 
  13    D408H006.1          NUT (REAR)                                       1 
  14    D699-0793           SHAFT-SLEEVE C/WHEELS                            1 
  15    D408H010.1          WASHER                                           1 
  16    FA-0010             D408H007.1 NUT                                   1 
  17    D408H008.1          SPACER                                           1 
  18    D704-0123           SLEEVE-CHANGE WHEELS                             1 
  19    D931-0349           WASHER-CHANGE WHEELS                             1 
  20    OC-0010             6MM DRIVE IN CONCAVE OIL NIPPLES 6 DIA           1 
   CHANGE WHEELS 1.75 MOD 
  22    D344-1287           28T CHANGE WHEEL (METRIC SET)                 1 
  23    D344-1284           33T CHANGE WHEEL (IMPERIAL SET)       1 
  24    D344-1285           36T CHANGE WHEEL (IMPERIAL SET)       1 
  25    D344-1286           44T CHANGE WHEEL (IMPERIAL/METRIC SET)       1  
  
 27    D344-1250           66T CHANGE WHEEL (METRIC SET)                 1  
 28    D344-1251           72T CHANGE WHEEL (IMPERIAL/METRIC SET)       1 
  29    D344-1252           84T CHANGE WHEEL (IMPERIAL/METRIC SET)       1 
 
  31    D344-1254           95T CHANGE WHEEL (IMPERIAL SET)       1 
 32    D344-1255           96T CHANGE WHEEL (METRIC SET)                 1 
 
  34    D344-1334           63T CHANGE WHEEL (IMPERIAL SET)       1 
  35    D344-1335           72T CHANGE WHEEL (METRIC SET)                 1 
 
  37    D344-1305           99T CHANGE WHEEL (IMPERIAL SET)       1  
  38    D708H035.1          35T CHANGE WHEEL (METRIC SET)                 1 
  39    D708H090.1            90T CHANGE WHEEL (METRIC SET)                 1 
 
  44    B116-2228           WASHER LOCK INT TEETH 1/2                        1 
 
  47    OA-0020            `O' RING                               1 
  48    BF-0120             GLACIER BUSH                          2 
  



24 | MASTER  E01-2015    

GEARBOX ASSEMBLY – A703-0001A 
 

  

24 | TRIUMPH  E01-2015    

GEARBOX ASSEMBLY – A703-0001A 
 

  



  

MASTER  E01-2015 | 25  

GEARBOX ASSEMBLY – A703-0001A 
 

ITEM PART No. DESCRIPTION  QTY 
   1    D703H001.2          GEARBOX                                      1 
   2    GA-0670              GASKET                      1 
 
   4    D703H017.1          TOP SHAFT                                        1 
   5    D703H022.1          50T GEAR - TOP SHAFT                             1 
   6    D703H021.1          19T GEAR - TOP SHAFT                             1 
   7    D703H023.1          SPACER - TOP SHAFT                               1 
   8    D703H020.1          23/16T GEAR - TOP SHAFT                          1 
   9    D703H019.1          32T GEAR - TOP SHAFT                             1 
  10    D703H018.1          35T GEAR - TOP SHAFT                             1 
  11    D703H047.1          PLUG                                             1 
  12    D403H011.1          BEARING LOCATING BUSH                            1 
 
  14    D703H048.1          INPUT SHAFT                                      1 
  15    D703H049.1          HOUSING,INPUT SHAFT                              1 
  16    D703H034.1          SPACER - INPUT SHAFT                             1 
  17    D703H035.1          19T/20T GEAR                                     1 
 
  19    D703H003.1          MIDDLE SHAFT                                     1 
  20    D703H006.1          32T GEAR - MID SHAFT                             1 
  21    D703H004.1          39T GEAR - MID SHAFT                             1 
  22    D703H005.1          42T GEAR - MID SHAFT                             1 
  23    D703H007.1          24T GEAR - MID SHAFT                             1 
  24    D703H008.1          27T GEAR - MID SHAFT                             1 
  25    D703H009.1          23T GEAR - MID SHAFT                             1 
  26    D703H010.1          24T GEAR - MID SHAFT                             1 
  27    D703H011.1          20T GEAR - MID SHAFT                             1 
  28    D703H012.1          16T GEAR - MID SHAFT                             1 
  29    D703H013.1          22T GEAR - MID SHAFT                             1 
  30    D703H015.1          SPACER - MID SHAFT                               2 
  31    D703H014.1          BEARING HOUSING                                  1 
  32    D703H016.1          ADJUSTING NUT                                    1 
 
  34    D703H036.1          OUTPUT SHAFT                                     1 
  35    D703H038.1          21T GEAR - OUTPUT SHAFT                          1 
 36 D703H037.1 BEARING HOUSING 1 
  37    D001H2-081          SPACER                                           1 
 
  39    D403H033.1          HOUSING                                          1 
  40    D403H034.1          ADJUSTING NUT                                    1 
  41    D403H035.1          FRICTION SLEEVE                                  1 
  42    D403H036.1          INNER RING                                       1 
 
  44    D703H024.1          BOTTOM SHAFT                                     1 
  



26 | MASTER  E01-2015    

GEARBOX ASSEMBLY – A703-0001A 
  



  

MASTER  E01-2015 | 27  

GEARBOX ASSEMBLY – A703-0001A 
 

ITEM PART No. DESCRIPTION  QTY 
  45    D703H029.1          22T GEAR - BOTTOM SHAFT                          1 
  46    D703H027.1          22T GEAR - BOTTOM SHAFT                          1 
  47    D703H025.1          33T GEAR - BOTTOM SHAFT                          1 
  48    D703H028.1          22T/22T GEAR - BTM SHAFT                         1 
  49    D703H026.1          33T GEAR - BOTTOM SHAFT                          1 
  50    D703H030.1          36T GEAR - BOTTOM SHAFT                          1 
  51    D703H031.1          BEARING HOUSING                                  1 
  52    PB-0060             PLUG                                     1 
 
  54    D703H042.1          SELECTOR LEVER                                  1 
  55    D703H043.1          SELECTOR LEVER                                   1 
  56    D703H044.1          SELECTOR LEVER                                   1 
  57    D703H041.1          SELECTOR SHAFT                                   2 
  58    D703H045.1          SELECTOR SHAFT                                   1 
 
  61    D703H039.1          SHAFT                                            1 
  62    D403H064.1          INNER RING                                       1 
  63    D702H090.1          SELECTOR DIAL                                    1 
  64    D402H111.1          WASHER                                           1 
  65    D403H058.1          SELECTOR CAM GEARBOX                             1 
  66    D703H040.1          SELECTOR SHAFT                                   4 
  67    D403H060.1          SELECTOR LEVER (CAM)                             2 
  68    D403H061.1          SELECTOR LEVER (CAM)                             2 
  69    D403H052.1          GEAR SHIFTER                                     7 
  70    FT-0620             PIN CAM SELECTOR                      4 
 71 D382-0137 HANDLE 3 
 
  75    BF-0160             GLACIER BUSH                          2 
  76    BF-0140        GLACIER BUSH                          2 
  77    BF-0070             GLACIER BUSH                          1 
  78    BF-0060          GLACIER BUSH                          1 
  79    BF-0145            GLACIER BUSH                          1 
 
  81    BG-0020             BEARING                            2 
  82    BG-0060             BEARING                              1 
  83    BG-0050             BEARING                            2 
  84    BG-0260             DEEP GROOVE BALL BEARING  1 
  85    BG-0270             BALL BEARING                                1 
  86    BC-0130            THRUST BEARING                       1 
 
  88    BC-0120            THRUST WASHER                         2 
 
  90    KA-0190             6.0 X 9.0 X 22MM WOODRUFF KEYS                   2 
  91    KA-0170             WOODRUFF KEY 3 X 5 X 13MM                        2 
  



28 | MASTER  E01-2015    

GEARBOX ASSEMBLY – A703-0001A 
 

  



  

MASTER  E01-2015 | 29  

GEARBOX ASSEMBLY – A703-0001A 
 

ITEM PART No. DESCRIPTION  QTY 
  93    OA-0220           ‘O’ RING                     2 
  94    OA-0040            ‘O’ RING                    3 
  95    OA-0060            ‘O’ RING                               5 
  97    RA-0370             CIRCLIP 1 
 
  99    RA-0130             EXT CIRCLIP                     2 
 100    RA-0110            EXT CIRCLIP                           1 
 101    RA-0100        EXT CIRCLIP                           9 
 102    RA-0120             EXT CIRCLIP                           4 
 103    RA-0090         EXT CIRCLIP                           4 
 104    RA-0440            INTERNAL CIRCLIP                            1 
 105    RA-0170            EXT CIRCLIP                           1 
 106    OB-0030             HEADLAND V-SEAL                      1 
 
 108    UB-0007             7MM DIA STEEL BALL                               2 
 
 110    FR-0170             39.6 X 25.5 X 1.0MM (E5532)                      8 
 
 112    PB-0010             1/2" BSPT MALLEABLE PLUG                         1 
 113    PB-0055             1/2" BSPT 90DEG M/F ELBOW                        1 
 114    PB-0110             1/2" BSPT SOCKET PLUG                            1 
 115    WA-0020             OIL LEVEL WINDOW 1.1/4"                   1 
 
 117    FT-0470             M10 X 30 HBK SPIROL PIN                          2 
 
 119    FT-0230             M5 X 24MM HBK SPIROL PIN                         3 
 
 121    FS-0116             M5 X 20 SOCKET HEAD CAP SCREW                    7 
 122    FS-0162             M8 X 20 SOCKET HEAD CAP SCREW                    3 
 
 124    FS-0436             M5 X 12 SOCKET SCREW COUNTERSUNK                 2 
 125    FS-0486             M4 X 4 SOC. CUP POINT SET SCREW                  4 
 126    FS-0536             M5 X 20 CUP POINT SOCKET SET                     1 
 127    FS-0442            M6 X 16 SOCKET SCREW COUNTERSUNK                 1 
 
 129    FS-0362             M8 X 8 DOG POINT SCREW                           1 
 
 131    FS-0914             M5 COLD FORMED HEX NUT                           1 
  



30 | MASTER  E01-2015    

GEARBOX ASSEMBLY – A703-0001A 
 

  



  

MASTER  E01-2015 | 31  

GEARBOX ASSEMBLY – A703-0001A 
 

ITEM PART No. DESCRIPTION  QTY 
 133    FS-0050         (M12 DETENT) BALL DETENT SCREW             4 
 134    D708H009.1          CHANGEWHEEL BUSH                                 1 
 135    D560-0137           SHEAR PIN 5/32X3/8 LG                            1 
 136    D708H010.1          SPACER                                           1 
 137    FA-0010            NUT                                   1 
 138    RA-0125             EXTERNAL CIRCLIP                           1 
 
 147    D403H053.2          HANDLE                                           2 
 148    FS-0714             M8 X 16 PAN HEAD SCREW TO DRG.D403H054.1         3 
 149    FS-0558             M5 X 8 CUP POINT SOCKET SET SCREW                3 
  



32 | MASTER  E01-2015    

APRON ASSEMBLY – A704-0001A, D, E & G 
 

  



  

MASTER  E01-2015 | 33  

APRON ASSEMBLY – A704-0001A, D, E & G 
 

ITEM PART No. DESCRIPTION  QTY 
 1   D704H052.1 R.H. APRON CASTING 1 
 2   D704H051.1 L.H. APRON CASTING 1 
   3    D704H053.1          COVER PLATE                                      1 
   4    D704H003.1          WORM BOX CLIP                                    1 
   5    D704H009.1          SPACER                                           2 
   6    D704H018.1          WORM BOX LEVER                                   1 
   7    D704H059.1          COVER-LEVER BEARING                              1 
   8    D704H061.1          PILLAR-CLIP HINGE                                1 
   9    D704H062.1          PILLAR-CLIP HINGE                                1 
  10    D704H063.1          CLIP-HINGE PIN                                   1 
  11    D704H075.1          SPACER                                           1 
  12    D001H1-010          END CAP                                          1 
  13    D230H1-015          PISTON                                           1 
  14    D231H2-001          PUMP BODY                                        1 
  15    D404H039.1          PIN                                              1 
  16    D404H057.1          DETENT SPACER                                    1 
  17    D404H063.1          HANDWHEEL SPIGOT                                 1 
  18    D407H012.1          WASHER                                           1 
  19    D704H033.1          HOUSING                                          1 
  20    D704H043.2          HANDWHEEL - APRON          1 
  21    D704H071.1          PINION SHAFT HANDWHEEL                           1 
  22    D704H025.2          66T GEAR           1 
  23    D704H026.1          BUSH                                             1 
  24    D704H072.1          RACK PINION                                      1 
  25    D704H028.1          SLIDING PINION SHAFT                             1 
  26    D704H029.1          16T/45T SLIDING GEAR                             1 
  27    D344-1412           L.H. 30T PINION GEAR                               1 
 27    D704H056.1           R.H. 30T PINION GEAR                               1 
  28    D704H076.1          SHAFT-WORM GEAR                                  1 
  29    D704H088.1          END BEARING                                      2 
  30    D704H057.1          FEED SHAFT GEAR                                  1 
  31    D404H014.2          BOBBIN SHAFT                                     1 
  32    D704H031.2          INTERLOCK BOBBIN.                                1 
 
  34    D704H037.1          STEM - OPERATING SHAFT                           1 
  35    D704H068.1          RETAINER PIN                                     2 
  36    D704H089.1          OPERATING SHAFT - L/S NUT                          1 
  37    D704H084.1          ENGAGE SHAFT - L/S NUT                             1 
  38    D704H094.1          TRIP PLATE                            1 
  39    D704H008.1          PIN LOCATION BUSH                                1 
  40    D704H011.1          CLUTCH                                           1 
  41    D704H012.1          WORM BOX SHAFT                                   1 
  42    D704H016.1          STUD                                             1 
  43    D704H017.1          COLLAR                                           1 
  
  44    D704H044.1          SPACER                                           1 
  45    D704H045.1          TRIP WASHER                                      1 
  46    D704H046.1          WASHER                                           1 
  



34 | MASTER  E01-2015    

APRON ASSEMBLY – A704-0001A, D, E & G 
 

  



  

MASTER  E01-2015 | 35  

APRON ASSEMBLY – A704-0001A, D, E & G 
 

ITEM PART No. DESCRIPTION  QTY 
  47    D704H047.1          LOCATION SPACER FOR WORM BOX CLIP                1 
  48    D344-1411           L.H. 15T HELICAL GEAR                             1 
 48    D704H055.1           R.H.15T HELICAL GEAR                               1 
 49    D704H058.1         43T CLUTCH GEAR                                  1 
  50    D704H060.1          WORM BOX                                         1 
  51    D536-0345           NUT APRON KNOCK OFF ADJUSTMENT                   1 
  52    D704H065.1          ADJUSTER CAP                                     1 
  53    D904H025.1          LOCATION BUSH-CLIP                               1 
 54    D704H067.1 HALF NUT - ENGLISH 1 
 55    D704H069.1    LEAD SCREW SUPPORT - LEFT HAND 1 
 56    D704H066.1 HALF NUT - METRIC 1 
 57    D704H070.1    LEAD SCREW SUPPORT - RIGHT HAND 1 
 58    D704H087.1    INTERLOCK FINGER - LEFT HAND 1 
 59    D704H091.1    INTERLOCK FINGER - RIGHT HAND 1 
  60    D704H085.1          LEVER-L/S NUT                                    1 
  61    D704H090.1          PIVOT PIN                                        1 
  62    D704H086.1          ECCENTRIC PIN                                   1 
  63    D704H093.1          FRICTION PIN                                     1 
  64    GA-0660             GASKET                     1 
  65    FS-0286             M5 X 12 BUTTON HEAD CAP SCREW                   13 
  66    FS-0490             M5 X 6 CUP POINT SOCKET SET SCREW                4 
  67    FS-0496             M6 X 6 CUP POINT SOCKET SET SCREW                1 
  68    PB-0090              3/8" BSPT SOCKET PRESSURE PLUG                    1 
  69    B424-3200           1/8 BSPT HEX SKT PLUG                            1 
  70    PB-0240             3/8 BSP COLLERED PLUG                   1 
  71    WA-0010             7/8" OIL WINDOWS                         1 
  72    BG-0290             DEEP GROOVE BALL BEARING                       1 
  73    FP-0030             M5 BRIGHT WASHER                                 1 
  74    FR-0185             FLEXO SPRING                        1 
  75    FS-0138             M6 x 25 SOCKET HEAD CAP SCREW                    5 
  76    FS-0286             M5 X 12 BUTTON HEAD CAP SCREW                    1 
  77    FS-0486             M4 X 4 SOC. CUP POINT SET SCREW                  2 
  78    HA-0050            KNOB M10 THREAD                         1 
  79    YN-0005              BALL STUD M8                          1 
  80    YN-0015             RADIAL BALL JOINT                         1 
  81    FR-0003             SPRING                                1 
  82    FS-0283             M5 X 8 BUTTON HEAD CAP SCREW                     2 
  83    FS-0370             M8 x 16 FULL DOG POINT SOCKET SET SCREW          1 
  84    HA-0040             KNOB M8 THREAD BLACK                    1 
 85 B413-0136 ‘O’RING 1 
 86    OA-0070            'O' RING GRADE P5                      1 
  87    OA-0120            'O' RING GRADE P5                      1 
  88    PA-0050             ENOTS STRAIGHT MALE ADAPTOR           2 
  89    PA-0185             ENOTS BANJO ELBOW BODY               2 
  90    D304H039.1          BANJO BOLT DOUBLE STACKING                       1 
  91    PA-0220             36-0501-02                                       2 
  92    PA-0230             ENOTS FITTINGS                          2 
  



36 | MASTER  E01-2015    

APRON ASSEMBLY – A704-0001A, D, E & G 
 

  



  

MASTER  E01-2015 | 37  

APRON ASSEMBLY – A704-0001A, D, E & G 
 

ITEM PART No. DESCRIPTION  QTY 
  93    PA-0280             SINGLE TUBE CLIP 5/32"          1 
  94    PF-0010             M4 NYLON TUBING (NATURAL)           0.3 
  95    RA-0270             INTERNAL CIRCLIP                      1 
  96    UB-0005             5MM DIA.STEEL BALL                               1 
  97    UB-0007             7MM DIA STEEL BALL                               1 
  98    BF-0010             GLACIER BUSH                          1 
  99    FS-0048             BALL DETENT SCREW           1 
 100    FS-0366             M8 X 12 SOCKET SET SCREW DOG                     1 
 101    FS-0454             M10 X 25 COUNTERSUNK SOCKET                      1 
 102    FT-0520             M5 X12 H&G DOWEL PIN                             1 
 103    HA-0160            M10 REVOLVING HANDLE               1 
 104    KA-0170             WOODRUFF KEY 3 X 5 X 13MM                        1 
 105    OA-0280             ‘O’ RING                               1 
 106    OC-0010             6MM DRIVE IN CONCAVE OIL NIPPLES 6 DIA           2 
 107    BF-0120             GLACIER BUSH                          1 
 108    FS-0352             M6 X 12 FULL DOG POINT SOCKET SET SCREW          1 
 109    KA-0190             6.0 X 9.0 X 22MM WOODRUFF KEYS                   1 
 110    RA-0150             EXT CIRCLIP                           1 
 111    BC-0090             THRUST WASHER                         2 
 112    BF-0100            GLACIER BUSH                          1 
 113    FR-0008             SPRING                              1 
 114    HA-0040             KNOB M8 THREAD BLACK                    1 
 115    RA-0305            ‘E’CLIP                        2 
 116    UB-0006             6MM STEEL BALL                                   1 
 117    BC-0080             THRUST RACE                         2 
 118    BC-0090             THRUST WASHER                         4 
 119    D704H092.1          BUSH                                  1 
 120    BF-0100             GLACIER BUSH                          2 
 121    FS-0356             M6 X 16 FULL DOG POINT SOC.SET SCREW             1 
 122    BC-0250             NEEDLE ROLLER BEARING                    3 
 123    BC-0260             THRUST WASHER                           6 
 124    FS-0790             M8 X 10 DOG POINT NYL SCW                        2 
 125    OA-0380            ‘O’ RING                                2 
 126    OB-0190             OIL SEAL                              2 
 
 128    FT-0190             M4 X 30 MBK SPIROL PINS                          1 
 129    OA-0060            ‘O’ RING                               1 
 130    D132-1071 COVER - SWARF SCRAPER    1 
  
 132    FS-0352             M6 X 12 FULL DOG POINT SOCKET SET SCREW          1 
 133    FS-0498             M6 X 8 CUP POINT SOCKET SET SCREW                1 
 134    FS-0500             M6 X 10 SOCKET CUP POINT SET SCREW.              2 
 135    FS-0524             M10 X 10 CUP POINT SCREW                         1 
 
 137    FS-0809             M10 X 8 FLAT PT SETSCREW-NYLON PATCH             4 
  



38 | MASTER  E01-2015    

APRON ASSEMBLY – A704-0001A, D, E & G 
 

  



  

MASTER  E01-2015 | 39  

APRON ASSEMBLY – A704-0001A, D, E & G 
 

ITEM PART No. DESCRIPTION  QTY 
 139    D382-0078           HANDLE                                           1 
 140    OA-0190             ‘O’ RING                               1 
 141   BC-0080           THRUST RACE                         2 
 142    BC-0090           THRUST WASHER                         4 
 143    BF-0095             GLACIER BUSH                          2 
 144    BF-0130          GLACIER BUSH.                         1 
 145    BG-0280             BALL BEARING                               1 
 146    FP-0025             M5 WASHER (LARGE HEAVY FORM C)                   8 
 147    FP-0030             M5 BRIGHT WASHER                                 1 
 148    FR-0324             COMPRESSION SPRING FLEXO 1 
 149    FS-0083             M3 X 6 SOCKET HEAD CAP SCREW.                    3 
 150    FS-0112             M5 X 12 SOCKET HEAD CAP SCREW                    1 
 151    FS-0116             M5 X 20 SOCKET HEAD CAP SCREW                    6 
 152    FS-0490             M5 X 6 CUP POINT SOCKET SET SCREW                1 
 153    FS-0530             M5 X 5 CUP POINT SOCKET SET SCREW                1 
 154    FS-0704             M5 X 10L STAINLESS STEELPAN HD.SOC. SCREW         1 
 155    FS-0944             M6 BRIGHT HEX LOCKNUT                            2 
 156    FS-0974             M5 HEX. SELF LOCKING NUT                         3 
 157    KA-0180             5 X 7.5 X 19 WOODRUFF KEY                        1 
 158    FS-0136    M6 X 20 SOCKET HEAD CAP SCREW 2 
 159    FS-0162   M8 X 20 CAP HEAD SCREW 1 
 160    OA-0008    'O' RING 1 
 161    FS-0510             M6 X 40 CUP POINT SCREW                          1 
 162    FS-0489             M4 x 6 CUP POINT SCREW                           1 
 163    FS-0136             M6 x 20 SOCKET HEAD CAP SCREW                    1 
 164    FR-0310             FLEXO SPRING                     1 
 
 166    PA-0200             FOLDED COPPER WASHER                  5 
 
 169    FT-0130             4 X 16MM MBK SPIROL PIN                          1 
 170    PB-0070             FELT PLUG                             1 
 171    FS-0806            M8 X 10 CUP PT NYLOCK SCREW                        1 
 
 200    D537-1447           THREAD/FEED STICKER FOR P.B.PLATE           1 
  
 
 402    FS-0854             NO.4 X 3/16 BLACK POZI-PAN                       4 
 
 801    D537-1230           PLATE-APRON - LEFT HAND                              1 
 802    D537-1231           PLATE-APRON - RIGHT HAND                              1 
 
 901 A143-0509A THREAD DIAL INDICATOR - METRIC* 1 
 902 A143-0510A THREAD DIAL INDICATOR - ENGLISH* 1 
   (*IF FITTED - SEE ACCESSORIES FOR DETAILS) 
  



40 | MASTER  E01-2015    

SADDLE AND CROSS SLIDE ASSEMBLY – A119-0510G, H & J 
 

  



  

MASTER  E01-2015 | 41  

SADDLE AND CROSS SLIDE ASSEMBLY – A119-0510G, H & J 
 

ITEM PART No. DESCRIPTION  QTY 
   2    A834-0024A          PINION SUB ASSEMBLY                        1 
   3    A806-0583A          CROSS SLIDE KEEP ASSEMBLY                        1 
   4   A806-0566A          17T GEAR SUB ASSEMBLY                         1 
 5 A842-0024B HANDWHEEL SUB ASSEMBLY 1 
 
   7    A806-0564B          BRACKET SUB ASSEMBLY                        1 
 
  11    D696-0046           SADDLE                          1 
 
  14    D705-0152           CROSS SLIDE                          1 
  15    D697-0343           SADDLE SCREW - METRIC                              1 
  16    D697-0344           SADDLE SCREW - IMPERIAL                            1 
  17    D388-0126           NUT BODY CROSS SLIDE                             1 
  18    D405H019.1          FIXED NUT - METRIC                                 1 
  19    D405H020.1          FIXED NUT - ENGLISH                                1 
  20    D405H021.1         ADJUSTABLE NUT - METRIC                            1 
  21    D405H022.1         ADJUSTABLE NUT - IMPERIAL                           1 
  22    D405H025.1         ADJUSTING SCREW                                  1 
 
 24 D931-0344 CROSS SLIDE PINION WASHER 1 
 
  26 D707-0021 COMPRESSION SPRING 1 
 27    D565-0918           THRUST PLATE CROSS SLIDE                         1 
  28    D699-0786           SHAFT SADDLE IDLER                               2 
 
  30    D572-0023           SWIVEL PEG                                       1 
  31    D708-0251           SPACER 6&7" SADDLE                             1 
  32    D697-0345           SCREW GIB ADJUSTING                              2 
  33    D345-0084           GIB STRIP CROSS SLIDE                            1 
  34    D537-1038           GRADUATION PLATE C/SLIDE                         1 
  35    D557-0144           LOCK PAD CROSS SLIDE                             1 
  36    D566-0191           PLUG SADDLE OIL FILLER                           1 
 
  38    D424-0136           R INDEX RING - METRIC                       1 
  39    D424-0135           R INDEX RING-  IMPERIAL                         1 
 
  50    D345-0083           SADDLE STRIP MOUNT STD                           2 
  51    D715-0173           SADDLE STRIP STD                                 4 
  52    D715-0192           STRIP ADJUSTER-SHORT                             4 
  53    D557-0143           LOCK PAD STD                                     4 
 
  59    D715-0172           SADDLE CLAMP                                     1 
 
 61    D937-0011           BED VEE WIPER - SADDLE HEAD END                    1 
  62    D937-0012          BED VEE WIPER - SADDLE TAIL END                    1 
  63    D725-0014           BEDWAY WIPER VEE SHIELD                          2 
  64    D707-0051           LEAF SPRING                                      2 
  65    D937-0010           BED FLAT WIPER                                   2 
  



42 | MASTER  E01-2015    

SADDLE AND CROSS SLIDE ASSEMBLY – A119-0510G, H & J 
  



  

MASTER  E01-2015 | 43  

SADDLE AND CROSS SLIDE ASSEMBLY – A119-0510G, H & J 
 

ITEM PART No. DESCRIPTION  QTY 
  66    D725-0013           WIPER FLAT SHIELD                                2 
  67    D707-0068           SPRING                            2 
  68    D708-0087           SPACER - SADDLE / SLIDE                            8 
 
  70    FS-0804             M8 X 8 CUP POINT NYLOC SOCKET SET SCREW      1 
 
  75    BC-0020             THRUST BEARING.                      2 
  76    BC-0110             NEEDLE THRUST BEARING              1 
 77 BC-0080 NEEDLE ROLLER BEARING 1 
  78    B337-5014           THRUST WASHER                       1 
 79 BC-0090 THRUST WASHER 1 
 
  81    B414-3051           OIL SEAL                           1 
 
 84 B326-8107 CYCLE BALL BEARING 1/4” DIA 3 
   85    OC-0010             6MM DRIVE IN CONCAVE OIL NIPPLES 6 DIA           2 
 
 88    OA-0090             'O' RING                               1 
 
 90 B343-5008 3 X 3 X 20 KEY 1 
 
  92    BD-0080             10MM DIA. X 10 CYLINDRICAL ROLLER                4 
 
  95    FS-0278             M4 X 12 BUTTON HEAD CAP SCREW                    3 
  96    FS-0112            M5 X 12 SOCKET HEAD CAP SCREW                    2 
  97    FS-0296             M6 X 16 BUTTON HEAD CAP SCREW                    8 
  98    B163Y1561           "W" POINT SET SCREW M6 X 8 LONG                  4 
  99    B163-1721           SOCKET SET SCREW H/DOG M4 X 5                         2 
 100    FS-0136             M6 X 20 SOCKET HEAD CAP SCREW                    2 
 101    FS-0138            M6 X 25 SOCKET HEAD CAP SCREW                    3 
 102    FS-0723             M8 X 16 SLOTTED PAN HEAD SCREW WITH NYLOC          4 
 103 FS-0768 M28 X 25 CAP HEAD NYLON SCREW 4 
 104    FS-0578             M8 X 35 H.T. HEX HEAD SCREW                        8 
 105    FS-0178             M8 X 60 SOCKET HEAD CAP SCREW                    4 
 106    B164-0170           M12 X 20 WEDGELOK CONE POINT SCREW  1 
 107    B163-1783           M12 X 25 SET SCREW DOG POINT                          1 
 108    B163-1920           CAP HEAD SCREW M12 X 100 PLATED                        1 
 109    B117-0049           WASHER M12 PLATED                                1 
 
 113    FS-0973             M12 `NYLOC' LOCKNUT                              1 
 
 117    FP-0010             CRINKLE WASHER (M6 BERYLLIUM COPPER)                1 
 118    FP-0050             M8 BRIGHT WASHER FORM A                          8 
 
 120    R812-0261           1/4" X 1/8" NEOPRENE SPONGE                       0.4 
 121    R812-0186           NEOPRENE SPONGE 3/8 X 1/8                      1.2 
 
 131    R812-0006           6MM DIA NEOPRENE SPONGE                        0.05 
  



44 | MASTER  E01-2015    

SADDLE AND CROSS SLIDE SUB ASSEMBLIES 
 

  

A806-00564B A806-00566A

A806-00583A A842-00024A



  

MASTER  E01-2015 | 45  

SADDLE AND CROSS SLIDE SUB ASSEMBLIES 
 

ITEM PART No. DESCRIPTION  QTY 
       A806-0564B          BRACKET SUB ASSEMBLY                         
 2 BF-0090 GLACIER BUSH 1 
 3 D050-0963 BRACKET 1 
  
      A806-0566A          17T GEAR SUB ASSEMBLY                          
 1 D344-1269 17T idler gear 1 
 2 Bf-0080 GLACIER BUSH 2  
 
       A806-0583A          C/SLIDE KEEP ASSEMBLY                         
 1 D442-0089 CROSS SLIDE KEEP 1 
 2 Bf-0150 GLACIER BUSH 2 
 
       A834-0024A          PINION SUB ASSEMBLY                         
   THIS PART IS ONLY AVAILABLE AS A COMPLETE  
   SUB ASSEMBLY - SEE ITEM 2 ON THE MAIN SADDLE & 
   CROSS SLIDE ASSEMBLY DRAWING (PAGE 40) 
 
  A842-0024A HANDWHEEL SUB ASSEMBLY  
 1 D383-0106 HANDWHEEL 1 
 
 4 D382-0138 HANDLE 1 
 
 7 D701-0034 SHIM WASHER 1 
 
 10 FS-0006 M8 X 10 X 70 SHOULDER SCREW 1 
 
 
  
  



46 | MASTER  E01-2015    

TOP SLIDE ASSEMBLY – A125-0404A, B, C & D 
 

  



  

MASTER  E01-2015 | 47  

TOP SLIDE ASSEMBLY – A125-0404A, B, C & D 
 

ITEM PART No. DESCRIPTION  QTY 
   1 A842-0025B HAND WHEEL SUB ASSEMBLY 1 
 2 A806-0584A KEEP SUB ASSEMBLY 1 
 3 A812-0007A TOOLHOLDER BOLT ASSY 1 
     
 8 D424-0158 METRIC INDEX RING 1 
 9 D424-0143 IMPERIAL INDEX RING 1 
 10 D697-0366 METRIC SCREW 1 
 11 D697-0367 IMPERIAL SCREW 1 
 12 D536-0315 METRIC NUT 1 
 13 D536-0316 IMPERIAL NUT 1 
 14 D048-0161 SWIVEL SLIDE BOLT 4 
 15 D705-0114 SWIVEL SLIDE 1 
 16 D705-0117 SOLID TOPSLIDE 1 
 17 D705-0118 SLOTTED TOPSLIDE 1 
 18 D711-0190 TOOLHOLDER STUD 1 
 19 D133-0247 TOOLHOLDER COLLAR 1 
 20 D557-0146 TOPSLIDE LOCK PAD 1 
 21 D345-0085 GIB STRIP 1 
 22 D697-0345 GIB ADJUSTING SCREW 2 
 23 D707-0021 MULTI COMPRESSSION SPRING 3 
 
 25 OC-0010 6rnrn DIA. CONCAVE LUBRICATOR 2 
 26 B326-8107 CYCLE BALL BEARING 1/4* DIA. 3 
 27 KA-0170 WOOODRUFF KEY 13x5~3 1 
 28 D560-0296 MOTOR PLATE LOCATION PIN 1 
     
 30 B164-0037 HEXAGON SOCKET CAP HEAD SCREW" WEDGLOK" M6x16 1 
 31 FS-0138 HEXAGON SOCKET CAP HEAD SCREW M6x25 1 
 32 FS-0312 HEXAGON SOCKET BUTTON HEAD SCREW M6x20 2 
 33 B163Y1583 HEXAGON SOCKET W' POINT SET SCREW M1 0x1 0 2 
 34 FS-0372 HEXAGON SOCKET DOG POINT SET SCREW M8x20 1 
 
 36 FP-0040 WASHER M6 2 
 37 FP-0090 WASHER M16 1 
 
 39 FS-0978 NYLOC NUT M16 1 
 
 41 FP-0165 WASHER M10 4 
 42 FS-0922 FULL NUT M10 4 
     
  



48 | MASTER  E01-2015    

TOP SLIDE SUB ASSEMBLIES 
 

  

A842-00025B A806-00584A

A812-00007A



  

MASTER  E01-2015 | 49  

TOP SLIDE SUB ASSEMBLIES 
 

ITEM PART No. DESCRIPTION  QTY 
  A842-0025B HANDWHEEL SUB-ASSEMBLY  
 2 D383-0111 HANDWHEEL 1  
 3 D382-0140 LONG HANDLE 1 
 4 D382-0141 SHORT HANDLE 1 
     
  A806-0584A KEEP SUB - ASSEMBLY  
 1 D442-0087 KEEP 1  
 2 OC-0010 6rnrn DIA. LUBRICATOR 1 
     
  A812-0007A BOLT ASSEMBLY  
 1 D711-0132 STUD 1  
 2 D565-0432 PLATE 1 
 
 5 B111-2482 SPIROL PIN 311 63711 6" 1 
  



50 | MASTER  E01-2015    

LEADSCREW ASSEMBLY – A106-0524B 
 

  

Drawing  continued  on  page  52



  

MASTER  E01-2015 | 51  

LEADSCREW ASSEMBLY – A106-0524B 
 

ITEM PART No. DESCRIPTION  QTY 
   1    D706H001.2          END BRACKET.M350                                 1 
 
   5    D456-0084           LEADSCREW - METRIC  1 
   6    D456-0086           LEADSCREW - IMPERIAL  1 
 
  9    D699-0774           SPLINE SHAFT  1 
  10    D699-0776           THIRD ROD  1 
 
  13    D133-0249           COLLAR                                           1 
  14    FS-0978             M16 HEXAGON NYLOC NUT                             1 
  15    D132-0717           COVER LEADSCREW BEARING                          1  
  16    D706H016.1          STOP SLEEVE                                      1 
  17    D706H002.1          STOP BUSH                                        1 
  18    D566-0189           PLUG TAILEND BRACKET                             2 
  19    D704-0126           SLEEVE THIRD ROD                                 1 
 
  21    D132-0430           COVER LEADSCREW TAIL END                           1 
  22    D565-1052           PLATE SWITCH SECURING                            2 
  23    D706H011.1          THIRD SHAFT BOSS                                 1 
  24    D406H018.2          CENTRE BUSH                                      1 
 
  26    D406H020.1          PEG (LEVER BOSS)                                 1 
 
  28    FS-0794             M12 X 20 FULL DOG POINT WITH NYLON PATCH         2 
  29    D123-0110           CAM THIRD ROD SWITCH                             1 
  30    BC-0180             THRUST WASHER                1 
  31    D403H046.2          BUSH                                        1 
  32    BD-0010             THRUST BEARING                        2 
  33    BF-0140             GLACIER BUSH                          1  
  34    BE-0270             OILITE BUSH                             1 
 
  37    FS-0162             M8 X 20 SOCKET HEAD CAP SCREW                    2 
 
  39    FS-0194             M10 x 65 SOCKET HEAD CAP SCREW                   2 
  40    B111-7046           F&T DOWEL DIA 8 X 45MM                         2 
 
  42    FS-0496             M6 X 6 CUP POINT SOCKET SET SCREW                1 
  43    FS-0800             M6 X 10 CUP PNT NYLOCK                           3 
  44    RA-0200             EXT CIRCLIP                           1 
  45    FR-0004             SPRING                             4 
  46    B111-5115           SPIROL PIN 6 DIA X 35 LG                         1 
 
  48    HA-0030             M10 RED BALL KNOB 38 DIA             1 
  49    B123-6026           NO.6X3/8 LG SLF TAP SCREW                        2 
  50    D047-0108           BLOCK PLUNGER MOUNTING                         1 
  



52 | MASTER  E01-2015    

LEADSCREW ASSEMBLY – A106-0524B 
 

  

Drawing  continued  from  page 50



  

MASTER  E01-2015 | 53  

LEADSCREW ASSEMBLY – A106-0524B 
 

ITEM PART No. DESCRIPTION  QTY 
 52    D047-0106           BLOCK LIMIT SWITCH MOUNTING                           2 
  
 54    D123-0111           CAM THIRD ROD SWITCH                             1 
  55    FP-0170             M4 STANDARD BRIGHT WASHER                        6 
  56    FS-0100             M4 X 25 SOCKET HEAD CAP SCREW                    2 
 
  58    UB-0022             22 MM.DIA HARD STEEL BALL.                       1 
  59    FS-0164             M8 X 25 SOCKET HEAD CAP SCREW                    2 
  60    B163Y0023           M4 X 50 SOCKET HEAD CAP SCREW                         4 
  61    FR-0500             COMPRESSION SPRING            1 
 
 71 D406H021.1 LEVER 1 
 72 D406H019.1 LEVER BOSS 1 
 73 FT-0180 4 X 24MM SPIROL PIN 1 
  



54 | MASTER  E01-2015    

RACK ASSEMBLY – A106-0520B & C 
 

  



  

MASTER  E01-2015 | 55  

RACK ASSEMBLY – A106-0520A & C 
 

ITEM PART No. DESCRIPTION  QTY 
 1 D641-0061 RACK - GAP AREA 1 
 2 D641-0557 RACK  1 
 
 5 FS-0142 M6 X 35 SOCKET HEAD CAP SCREW 9  
 6 B111Y7043 8 DIA X 35 DOWEL 3 
  



56 | MASTER  E01-2015    

TAILSTOCK ASSEMBLY – A149-0406C & D 
 

  



  

MASTER  E01-2015 | 57  

TAILSTOCK ASSEMBLY – A149-0406C & D 
 

ITEM PART No. DESCRIPTION  QTY 
 1    A890-0035B         BODY/BARREL SUB ASSEMBLY                        1 
 
   3    D131-0038           CLAMP PLATE REAR  1 
   4    D131-0039           CLAMP PLATE FRONT  1 
   5    A840-0041A          CLAMPING LEVER SUB ASSEMBLY                          1 
 
   7    A840-0043A          CLAMP STUD SUB ASSEMBLY                        1 
 
  10    D699-0782           SHAFT DHOBI MARK                                 1 
 
  14    D931-0355           CLAMP WASHER   1 
  15    D047-0091           BLOCK CLAMP   1 
 
  19   D725-0019          VEE SHIELD                                      1 
  20    D707-0067           SPRING                                     1 
  21    D937-0013           VEE  WIPER                                       1 
  22    D725-0020           BEDWAY SHIELD FLAT                               1 
  23    D707-0068           SPRING                         1 
  24    D937-0014           FLAT WIPER                                       1 
  25    D382-0064           HANDLE                                           2 
 
 28 FS-0282             M4 X 16 BUTTON HEAD CAP SCREW                    4 
  29    FS-0756             M16 X 100 HEX HEAD BOLT                         1  
  30    FS-0354             M6 X 16 HALF DOG POINT SCREW                       2  
  31    FS-0136             M6 X 20 SOCKET HEAD CAP SCREW                    3 
  32    FS-0380             M12 X 20 DOG POINT SCREW                         1 
 
  34    FS-0978             M16 HEXAGON 'NYLOC' NUT                              1 
  35    FP-0090             M16 BRIGHT WASHER                                1 
 
 37  OC-0010             6MM DRIVE IN CONCAVE OIL NIPPLES 6 DIA           3 
  38    D424-0180           INDEX RING - IMPERIAL     1  
  39    D424-0179           INDEX RING - METRIC                            1 
  40    D441-0078           BARREL KEY TAILSTOCK                             1 
  41    D697-0448           TAILSTOCK SCREW - IMPERIAL  1  
  42    D697-0447           TAILSTOCK SCREW - METRIC                           1 
  43    D536-0311           BARREL NUT - IMPERIAL        1   
  44    D536-0312           BARREL NUT - METRIC                                1 
  45    A840-0047A          BARREL CLAMP SUB ASSEMBLY                          1 
  46    A806-0563A          KEEP SUB ASSEMBLY                         1 
  47    D383-0105           HANDWHEEL                            1 
  48    D931-0340           WASHER HANDWHEEL SECURING                        1 
  49    B365-1677           SPRING                         1 
  50    BC-0100             THRUST WASHER                       4 
  51    BC-0110             NEEDLE THRUST BEARING              2 
  



58 | MASTER  E01-2015    

TAILSTOCK ASSEMBLY – A149-0406C & D 
 

  



  

MASTER  E01-2015 | 59  

TAILSTOCK ASSEMBLY – A149-0406C & D 
 

ITEM PART No. DESCRIPTION  QTY 
 53    UB-0006             6MM STEEL BALL                                   3 
  54    FR-0005             SPRING                                    3 
  55    FR-0180             SPRING                                 2 
 
  57    FS-0454             M10 X 25 COUNTERSUNK SOCKET                      1 
  58    HA-0160             M10 REVOLVING HANDLE               1 
  59    KA-0190             6.0 X 9.0 X 22MM WOODRUFF KEYS                   1 
  60    FS-0142             M6 X 35 SOCKET HEAD CAP SCREW                    3 
  61    FS-0810             M10 X 25 CUP POINT NYLOCK SCREW                  1 
 
  67    B116-0050           WASHER 5/8" ID                         1 
  



60 | MASTER  E01-2015    

TAILSTOCK SUB ASSEMBLIES 
 

  
A840-00047A

A840-00043A A890-00037B

A890-00035B

A806-00563A

A840-00041A



  

MASTER  E01-2015 | 61  

TAILSTOCK SUB ASSEMBLIES 
 

ITEM PART No. DESCRIPTION  QTY 
  A806-0563A KEEP SUB ASSEMBLY 
   1    D442-00818           KEEP TAILSTOCK  1 
   2    BF-0140             MB20 25 DU GLACIER BUSH                          1 
 
 
  A840-0041A CLAMPING LEVER SUB ASSEMBLY 
   1    D123-0114           ECCENTRIC STUD                            1 
   2    D717-0114           CLAMP LEVER                             1 
   3    FT-0550             M8 X 30 H&G DOWEL PIN                            1 
   4    B111-5065           SPIROL PIN 3 DIA X 30 LG                         1 
 
 
   A840-0043A CLAMP STUD SUB ASSEMBLY 
  1    D711-0187           AUXILLARY CLAMP STUD                             1 
   2    D565-0913           STUD PLATE                                       1 
   3    B111-5099           SPIROL PIN 5 DIA X 35 LG MBK                     1 
 
 
  A840-0047A BARREL CLAMP SUB ASSEMBLY 
   1    D123-0116           ECCENTRIC SHAFT  1 
   2    D717-0115           STEM - BARREL CLAMP                          1 
   3    B111-5065           SPIROL PIN 3 DIA X 30 LG                         1 
 
 
 
  A890-0033A BODY/BARREL SUB ASSEMBLY 
              COMPRISING OF: 
 
    A890-0035B   T/STOCK BODY/BASE SUB ASSEMBLY 
   2      D827-0062             TAILSTOCK BASE                                   1 
   3      D827-0134             TAILSTOCK BODY  1 
 
  6      D560-0302             PIN TAILSTOCK TO BASE                            1 
 
   9      FS-0382               M12 X 35 DOG POINT SCREW                         1 
  10      FS-0194               M10 x 65 SOCKET HEAD CAP SCREW                   2 
  11      FS-0790               M8 X 10 DOG POINT NYL SCW                        1 
 
    A890-0037B   BARREL/SCALE SUB ASSEMBLY 
   2      D537-0896             GRADUATED PLATE  1 
   3      D044-0055             BARREL TRIUMPH  1 
  



62 | MASTER  E01-2015    

HEADEND GUARD ASSEMBLY – A137-0514B 
 

  



  

MASTER  E01-2015 | 63  

HEADEND GUARD ASSEMBLY – A137-0514B 
 

ITEM PART No. DESCRIPTION  QTY 
   1    D346-0396           END GUARD DOOR                                   1 
 2 D132-0697 HEAD END COVER 1 
 3 D132-0698 TRUNKING 1 
   4    D708-0466           SPACER                                           1 
 5  A826-0722A ROTACAM SWITCH ASSEMBLY 1 
  6    D565-0916           HINGE PLATE ENDGUARD                             1 
   7    D708-0469           SPACER TRUNKING MOUNTING                         2 
   8    D711-0189           STUD ENDGUARD MOUNTING                           2 
 
  10    FS-0092             M4 X 10 CAP SCREW                                2 
  11    FS-0134             M6 x 16 SOCKET HEAD CAP SCREW                    4 
 
  15    FP-0250             1/4" BRIGHT WASHER                               6 
  16    FP-0140             M8 TYPE'A' WASHER                                4 
 
  18    FS-1040             M8 LOCKNUT                                       6 
 
  20    YU-0020             SOUTHCO KEY LATCH E3-15-35                       1 
  21    FS-0148             M6 X 55 SOCKET HEAD CAP SCREW                    2 
 
  23    B117-0051           WASHER M6 FORM G TABLE 5                         2 
 
  26    D132-0771           COOLANT COLLECTOR                         1 
  27    R827-7328           25.00 MAX./ 24.00 MIN INTERNAL DIAMETER HOSE            1.3 
 
  29    D130-0020           CLIP PIPE RETAINING                              1 
 
  31    FU-0025             SIZE 1  JUBILEE CLIP  25MM-35MM DIA.              1 
 
 
 
 
   A826-0722A ROTACAM SWITCH ASSEMBLY  
 1  D565-0923 SWITCH MOUNTING PLATE 1 
 2  FS-0092 M4 X 10 CAP SCREW 2 
 
 4  B715-1076 GROMMET 1 
 5  A826-1085A ROTACAM SWITCH ASSEMBLY 1 
  



64 | MASTER  E01-2015    

CHUCK GUARD ASSEMBLY – A137-0420  
 

  



  

MASTER  E01-2015 | 65  

CHUCK GUARD ASSEMBLY – A137-0420 
 

ITEM PART No. DESCRIPTION  QTY 
 1 D346-0395 CHUCK GUARD 1 

 5       D646-0109        ADAPTOR RING            1      
   6  D646-0079       RING ADAPTOR       1      
   7  D296-0025       FLANGE            1      
   8  D132-1026        COVER             1      
   9  D132-1027        SWITCH COVER 1      
  
 12  D410H013.1       LOCATING PIN                        3  
  13  D410H015.1       STOP BUTTON                         2  
 
  16  FE-0020          TEE NUT  2  
  17  HB-0010         HANDLE       1  
  18  FR-0080          SPRING (FLEXO 103005)        3  
 
  20  FS-0526          M12 X 12 CUP POINT SOCKET SET SCREW   3  
  21  FS-0162          M8 X 20 SOCKET HEAD CAP SCREW       5  
  22 FS-0112         M5 X 12 SOCKET HEAD CAP SCREW    4  
  23  FS-0096          M4 X 16 SOCKET HEAD CAP SCREW       2  
 
  26  FS-0963          M4 DOMED NUT                        2  
 27  FS-0306          M8 X 20 BUTTON HEAD SCREW    7  
 28  FS-0299          M6 X 35 BUTTON HEAD CAP SCREW       2  
 29  FP-0050          M8 BRIGHT WASHER FORM A      7  
 30  FP-0040          M6 BRIGHT WASHER             2  
 31  FP-0030          M5 BRIGHT WASHER              4      
 
 31  FP-0030          M5 BRIGHT WASHER              4      
 
 35  FT-0430     M8 X 32 HBK SPIROL PIN              1  



66 | MASTER  E01-2015    

HEADSTOCK LUBRICATION PUMP ASSEMBLY – A173-0503E 
 

  

71

71

76

82
70

75

81

83



  

MASTER  E01-2015 | 67  

HEADSTOCK LUBRICATION PUMP ASSEMBLY – A173-0503E 
 

ITEM PART No. DESCRIPTION  QTY 
 70 B473-9050        HEAD LUBE UNIT ASSY                         1 
 71 B435-0887        ELBOW FITTING                               2 
 
 75 B454-7324        FILTER/GUAGE BODY                           1 
 76 A173-0803        SPIN ON FILTER                              1 
 
 81 B435-0888        ELBOW FITTING                               1 
 82 B435-0990        STRAIGHT ADAPTOR                            1 
 83 B435-0889        FLOW CONTROL VALVE                          1 
  



68 | MASTER  E01-2015    

HEADSTOCK LUBRICATION KIT ASSEMBLY – A903-0002F 
 

  



  

MASTER  E01-2015 | 69  

HEADSTOCK LUBRICATION KIT ASSEMBLY – A903-0002F 
 

ITEM PART No. DESCRIPTION  QTY 
   1    D004-0087           4 WAY ADAPTOR - OIL LUBE                           1 
   2    D004-0092           3 WAY ADAPTOR - HEADSTOCK LUBE                          1 
 
   6    R827-4213           6MM DIA TUBE.NYLON                            0.9 
   7    R827-4211           4MM DIA TUBE.NYLON                           0.2 
  
  9    B435-0132           1/8"BSP/6MM ELBOW                       2 
 
  11    B435-0134           STRAIGHT CONNECTOR -1/8"BSPT/4MM                        1 
  12    B435-0022           6MM TUBING NUT                        3 
  13    B435-0011           6MM TUBING SLEEVE T                     3 
  14    B435-0021           4MM TUBING NUT T                      1 
  15    B435-0010           4MM TUBING SLEEVET                     1 
 
   22   D562-0173           PIPE-ADAPTOR/FRONT BEARING                        1 
   23   D562-0174           PIPE-ADAPTOR/OILSIGHT                            1 
   24   D562-0175           PIPE-ADAPTOR/REAR BEARING                        1 
 
  40    B435-0766           TUBING SLEEVE                                    1 
  41    B435-0765           TUBING NUT                                       1 
  42    B435-0764           ADAPTOR                                          1 
 
 
 
  



70 | MASTER  E01-2015    

COOLANT ASSEMBLY – A167-0510C 
 

  



  

MASTER  E01-2015 | 71  

COOLANT ASSEMBLY – A167-0510C 
 

ITEM PART No. DESCRIPTION  QTY 
   1    B425-0036           COOLANT STAND PIPE ASSEMBLY                          1 
 
 3    B473-1320           COOLANT PUMP                                     1 
 4 D828-0080 COOLANT TANK 1 
 
 7 D565-0943 PUMP MOUNTING PLATE 1 
 8    D704-0048           PLASTIC SLEEVE                                   1 
 
  12    PF-0020             1/2" BORE X 1/8" WALL CLEAR PVC            1.2 
 
  13    FU-0040             SIZE 00 JUBILEE HOSE CLIP                        2 
  14    B233-1109           CLIP (3/4" DIA)                       1 
 
  18    FS-0294             M6 X 12 BUTTON HEAD CAP SCREW                    8 
 
  20    FP-0040             M6 BRIGHT WASHER                                10 
 
 32    FS-0134            M6 X 16 SOCKET HEAD CAP SCREW                    4 
  



72 | MASTER  E01-2015    
 

  



  

MASTER  E01-2015 | 73  
 
 
  



74 | MASTER  E01-2015    

TRIMMINGS ASSEMBLY – A176-0521A 
 

  



  

MASTER  E01-2015 | 75  

TRIMMINGS ASSEMBLY – A176-0521A 
 

ITEM PART No. DESCRIPTION  QTY 
 1    D557-0142           SET OVER PAD                                     1 
   2    D560-0297           PIN SET OVER                                     2 
   3    D132-0797           H/STK MAT MASTER/TRIUMPH                         1 
 
   5    B164-0170           WEDGELOK CONE POINT SCREW M12 X 20 LONG          3 
   6    B111-5160           SPIROL PIN 10 DIA X 40                           2 
 
  12    D560-0307           BED STOP PIN                                     1 
 
  15    OC-0010             6MM DRIVE IN CONCAVE OIL NIPPLES 6 DIA           4 
 
  17    D725-0019           VEE SHIELD                                       1 
  18    D707-0067           SPRING                                     1 
  19    D937-0013           VEE  WIPER                                       1 
  20    D725-0020           BEDWAY SHIELD FLAT                               1 
  21    D707-0068           SPRING                            1 
  22    D937-0014           FLAT WIPER                                       1 
  23    D725-0013           WIPER FLAT SHIELD                                2 
  24    D937-0010           BED FLAT WIPER                                   2 
  25    D937-0034           VEE WIPER HEAD-END                               1 
  26    D937-0033           VEE WIPER TAIL-END                               1 
 
  28    D725-0014           BEDWAY WIPER VEE SHIELD                          2 
  29    D708-0087           SPACER-SADDLE / SLIDE                            8 
  30    D707-0051          LEAF SPRING                                      4 
  31    D708-0143           R SPACER 1/4 OD X 1/2                             4 
 
  33    ED-1550             CAP BLUE                             8 
 
  35    D345-0083           SADDLE STRIP MOUNT STD                           2 
  36    D715-0173           SADDLE STRIP STD                                 4 
 
  38    D715-0192           STRIP ADJUSTER-SHORT                             4 
  39    D557-0143           LOCK PAD STD                                     4 
  40    FS-0278             M4 X 12 BUTTON HEAD CAP SCREW                   12 
  41    FS-0578             M8 X 35 H.T. HEX HEAD SCW                        8 
  42    FP-0140             M8 TYPE'A' WASHER                                8 
  43    FS-0723             M8x16 SLOTTED PAN HEAD SCREW WITH NYLOC          9 
  44    BD-0080             10MM DIA. X 10 CYLINDRICAL ROLLER                4 
  45    FT-0330             M6 X 16 MBK SPIROL PIN                           2 
  46    B163Y1561           "W" POINT SET SCREW M6 X 8 LONG                  4 
  47    D715-0209           SADDLE CLAMP                       1 
 
  49    D697-0393           SADDLE LOCKING SCREW                             1 
 
  53    D382-0078           HANDLE                                           1 
  



76 | MASTER  E01-2015    

TRIMMINGS ASSEMBLY – A176-0521A 
  



  

MASTER  E01-2015 | 77  

TRIMMINGS ASSEMBLY – A176-0521A 
 

ITEM PART No. DESCRIPTION  QTY 
  54    D382-0137           HANDLE                                           4 
  55    D382-0146           HANDLE - RANGE CHANGE                           1 
  56    D560-0298           STOP PIN TAILSTOCK                               2 
 
  64    D050-0790           G/BOX EXTENSION BRACKET-TRIUMPH                  1 
  65    FS-0174             M8 X 50 SOCKET HEAD CAP SCREW                    2 
  66    PB-0055             1/2" BSPT 90DEG M/F ELBOW                        1 
  67    PB-0110             1/2" BSPT SOCKET PLUG                            1 
 
  71    B715-1077           PLUG 16MM DIA                        1 
  72    B233-1103           TUBING CLIP    1 
 
  74    FS-0274            M4 X 10 BUTTON HEAD CAP SCREW                    1 
  75    B224-2244           PLUG                                2 
  76    B224-2209           PVC BLANKING PLUG                   1 
  77    B224-2304           PLUG                           1 
  78    FS-0526            M12 X 12 CUP POINT SOCKET SET SCREW              1 
  79    B224-2240           BLANKING PLUG 25DIA  2 
  80    B715-1085           GROMMET                        1 
  81    B224-2308           BLANKING PLUG                           1 
 
 
   FOLLOWING ITEMS NOT SHOWN ON DRAWING: 
   7  FS-0190             M10 X 40 SOCKET HEAD CAP SCREW                   5 
    USED TO SECURE HEADSTOCK TO BED 
 

   8    FS-0170             M8 X 40 SOCKET HEAD CAP SCREW                    2 
    USED TO SECURE GEARBOX TO BED 
 

   9    B166-0136           HEX HD SCREW M12 X 55 LG                        10 
    USED TO SECURE BED TO PLINTH 
 

  10    FS-0162             M8 X 20 SOCKET HEAD CAP SCREW                    3 
     USED TO SECURE GEARBOX TO BED 
 

  13    B111Y7060           DOWEL 10MM DIA X 35MM LG.                        1 
     USED TO LOCATE HEADSTOCK TO BED 
 

 14    FT-0942             M10 X 30 H&G EXTRACTABLE PARALLEL PIN            2 
    USED TO LOCATE GEARBOX TO BED 
 

  50    FP-0070            M12 BRIGHT WASHER LIGHT STEEL FORM A            10 
    USED WITH ITEM 9 
 

  58    FS-0296             M6 X 16 BUTTON HEAD CAP SCREW                    4 
    USED TO SECURE INFILL PLATE TO HEADSTOCK 
 

  68    FS-0294             M6 X 12 BUTTON HEAD CAP SCREW                    8 
    USED TO SECURE SPLASH GUARD TO REST OF MACHINE 
 

 69    B117-0048           WASHER M6 FORM C PLATED                         10 
   USED WITH ITEMS 58 & 68 
 

 70    FS-0930             M6 NYLOCK NU "P" TYPE (FULL TYPE)               2  
   USED WITH ITEM 68 
  



78 | a!{¢9w  E01-2015     N
 

  




